MODEL: A2171L
21” CUT SELF-PROPELLED SIDE-DISCHARGE ROTARY MOWER
Use Grass Catcher Model: GC12

Grass Catcher: P/N 161109
Repl. Baa: P/N 161117 21

S/N 231860/239812
P/L 798421

O/M 798512

E/M 189985

* APPLY GRAPHITE BASED
LUBRICANT ANNUALLY




MODEL: A2171L

21” CUT SELF-PROPELLED SIDE-DISCHARGE ROTARY MOWER

Use Grass Catcher Model: GC12
Grass Catcher: P/N 161109
Repl. Bag: P/N 161117

L

® When servicing this unit use only genuine General Power OEM replacement parts that are specificaily designed and engineered for this particular model.

Index Part index Part
No. No. Description No. No. Description
1 022103 Deck - 21" Front Drive - Red 46 (092122 Baffie- Rear
023192 Deck - 21" Front Drive - Green 47 093377 Guard - Biade
2 009415 Decal - Blade Waming 48 178640 Bail - Engine/Blade Control
3 031377 Biade 21" 49 093153 Handle Bracket R.H.
4 042614 Wheel 8" 50 093161 Handle Bracket LH.
5 051219 Control - Throttle 51 312355 Screw - Hex Head 3/8-16x 2
6 052241 Control - Cable - Engine/Blade 52 017426 Bracket - Axle
7 052589 Control - Drive 53 105908 Jack Shaft
8 071563 Handle - Lower 54 133132 Chain Tensioner
9 072678 Handle - Upper 151142 Drive Pin 1/8 x 1
10 093385 Wheel Arm - Front 56 152488 Bushing - Rear Axle 1/2
11 085480 Lever - Setting 57 152553 Washer - Thrust 1/2
12 093401 Back Plate - Height Adjuster 58 152702 Spacer - Sprocket
13 093393 Wheel Arm - Rear 59 170662 Sprocket/Pulley
y 14 101634 Cable Mounting Bracket 60 170761 Sprocket - Axle
! 15 164681 Blade Washer 61 171538 V-Belt
16 106914 Clip - Trailing Shield 62 177576 Chain - #43-24 Links/w Master
17 110379 Cable Tie 63 178483 Drive Shaft
18 112540 Plastic Grip - Height Adjuster 64 311324 Washer - Thrust 5/8
18 114421 Trailing Shield 65 715078 Locknut- 1/4-20 Flange
20 115220 Cover - Belt 66 715193 RollPin-3/16x 1
21 114553 Lever - Drive Control 67 017400 Bracket - idler
22 (092221 Blade Adapter 68 088781 Bracket - Deck
23 138057 Spring - Axle Bracket 69 113977 Pulley - Idler
24 144063 Decal - C.P.S.C. Danger 70 156075 Washer- Flat 1/2
25 715557 Decal - Starting Instructions 71 715524 Nut-3/8-16 Jam
26 150011 Bolt - Carriage - 1/4-20 x 5/8 72 155424 Washer - Fiat 1/2
27 150201 Washer - Curved 5/16 73 156166 Bolt - Shoulder 2-3/8
28 157610 Nut- 5/16-18 Flange Lock 74 617894 Spacer .
29 150318 Cable Clamp 75 715607 Washer - Belleville
‘ 30 150623 Screw - Self Tap #10x 5/8 76 451492 Locknut-3/8-16
31 380626 Palnut-5/16 77 450379 Bolt- Hex 1/4-20 x 1-3/4
32 113589 Wing Knob 78 452318 Nut- #10-24 Hex Nylon Insert
33 151836 Bolt - Curved Head 5/16-18 x 2-1/4 79 457168 Bolt - 3/8-16 x 7/8 Thread Forming
34 152074 Rope Stop 80 457499 Bolt - 1/4-20 x 1/2 Thread Forming
35 152371 Rope Guide 81 458687 Bolt- Hex #10-24 x 1/2
36 310045 Nut-5/16-19 Hex 82 715011 Hair Pin Cotter
37 153874 Bolt - 1/4-20 x 2-1/4 Hex 83 715037 Locknut - 1/4-20 Keps
38 157420 Bolt - Shoulder 84 794412 Decal - Drive Control
39 156158 Boit - Wheel 85 001983 Baffle - Front
40 156877 Washer - Hardened 86 158469 Washer 3/8 Flat
41 157255 Bolt - Blade 87 391771 Chute Defiector Assembly
42 170472 Bushing - Drive Shaft 88 126607 Master Link - Chain
43 171421 Drive Puliey 89 110064 Bolt Cap - Plastic
44 176370 Adapter Drive 90 156406 Nut-3/8-16 Flange Lock
45 177592 Bushing - Stepped

& Do not operate unit unless all parts are properly attached and in good working order,

@ Parts are right or left hand as viewed from the operator’s position.

® Specifications are subject to change without notice.

31

S/N 231860/239812
P/L 798421

O/M 798512

E/M 189985




